

**Particle Density & Absorption Test Certificate**

Client: Cullimore's Mix Ltd  
 Netherhills  
 Whitminster  
 Gloucestershire GL2 7PD

Source of Material: Ashton  
 Keynes

Test Method: BS EN 1097-6: 2013 Clause 8

| Sample Ref | Sample Description | Date Sampled | Date Tested | PD Oven Dry | PD Saturated Surface Dry | PD Apparent | Absorption (%) |
|------------|--------------------|--------------|-------------|-------------|--------------------------|-------------|----------------|
| 21/689     | 4/20mm             | 08.04.21     | 21.04.21    | 2.45        | 2.50                     | 2.69        | 3.2            |
| 21/690     | 0/4mm              | 08.04.21     | 21.04.21    | 2.38        | 2.42                     | 2.41        | 1.3            |
|            |                    |              |             |             |                          |             |                |
|            |                    |              |             |             |                          |             |                |

Signed:



Date of Issue: 22nd April 2021

on behalf of Testing & Consultancy Services Ltd.